
DEADLIFT/LUNGE/SHRUG
FH028



7

8

9

13

14

15







5

Mounting Frame 1 End Cap φ76 2

Erection 1 Aluminum Head φ32.5×φ26×19 2

Left Arm Force Rack 1 Shaft End Coverφ50×8 2

Right Arm Force Rack 1 Aluminium Ring φ25 2

A Bar Piece 2 Aluminum Retainer Ringφ25 4

Inclined Connecting Frame 1 End Cap φ54 4

Connecting Frame 1 Aluminum Plug Plate 4

Limit Frame 2 Copper Bearings 4

Left Connecting Rod Frame 1 Bearing6206-2Z 4

Right Connecting Rod Frame 1 Bearing6004-2Z 2

Pull The Handle 2 Tapered Roller Bearings 2

Rotating Frame 2 Joint Bearing with Rod End M16×φ16 2

Foam Bracket 1 Snap Spring 2

Sliding Frame 1 Flat Washer φ9×φ16×1.6 2

Adjust The Handle 1 Flat Washer φ13×φ24×1.5 32

Foam Frame 1 Socket Head Cap Screw M12×30 16

Counterweight Bar Frame 2 Socket Head Cap Screw M12×35 4

Adjustable Plate 2 Socket Head Cap Screw M12×65 2

Spacer Sleeveφ25×φ12.5×15 4 Socket Head Cap Screw M12×100 4

Resilient Latch Assembly 2 Soket Head Cap Screw M8×30 1

Torsion Springsφ13×14×1.8 1 Soket Head Cap Screw M8×12 4

End Capφ38×6 2 Flat Head Cap Screw M10×30 2

Spacer 2 Flat Head Cap Screw M10×25 4

Hollow Tube Sleeve 2 Flat Head Cap Screw M12×40 2

Grip 2 Flat Head Cap Screw M6×16 2

Pipe Plugφ38 2 Flat Head Cap Screw M6×16 2

Spacer φ17×10.5 4 Button Head Cap Screw M8×45 1

Spacer φ32×φ25.4×16 2 Button Head Cap Screw M6×12 2

Cushion 120×140×52 2 Socket Set Screw M5×3 4

Pipe PlugsF75×16 2 Socket Set Screw M8×6 4

Foot Cover 4 Socket Set Screw M8×10 2

Plug □50×100 4 Nylon Lock Nut M12 6

Bumperφ78×φ47.5×15 4 Nylon 

Item No Item NoDescription QTY Description QTY

1 36

2 37

3 38

4 39

5 40

6 41

7 42

8 43

9 44

10 45

11 46

12 47

13 48

14 49

15 50

16 51

17 52

18 53

19 54

20 55

21 56

22 57

23 58

24 59

25 60

26 61

27 62

28 63

29 64

30 65

31 66

32 67

33 68

34 69

35 70

Lock Nut M8 1

Plug RT50×100 1 Hex Nut M16 2

FOAM 2 Hex Nut M6 2



6

50

40

42

41

51

33

65

48

50

17

60

3

23

54

36
44

44

7
50

33

67

51

2

50

5

11

42

50

50

4

54

61

58
38

10

46

9

39

37

64

25

45

28

57

35

69

12

47

50
26

20

53

19

50

43

67

19

41
59

27
56

58

18

22

30

43

31

52

32

50

1

50

29

34

8

49

51

49

68

1563

21

6250
55

63

13

70

51

35
66

24

14

16

51

40

6

64



7



8



9

STEP 1
Item No Description QTY

1

2

6

50

51

Mounting Frame 1

Erection 1

Inclined Connecting Frame 1

Flat Washer φ13×φ24×1.5 8

Socket Head Cap Screw M12×30 8

50

51

51

1

50

2

51

6
50



10

STEP 2
Item No Item NoDescription QTY Description QTY

3 50

4 51

8 54

Left Arm Force Rack 1 Flat Washer φ13×φ24×1.5 8

Right Arm Force Rack 1 Socket Head Cap Screw M12×30 4

Limit Frame 2 Socket Head Cap Screw M12×100 4

50

8

67 4

51

3

50
54

7

50



11

STEP 3
Item No Item NoDescription QTY Description QTY

13 41

16 50

35 51

40 57

Foam Bracket 1 End Cap φ54 2

Foam Frame 1 Flat Washer φ13×φ24×1.5 2

FOAM 2 Socket Head Cap Screw M12×30 2

Aluminum Retainer Ringφ25 4 Flat Head Cap Screw M10×30 2

35

40

51

16
50

57
41

40

13



12

STEP 4
Item No Item NoDescription QTY Description QTY

5 41

9 48

10 50

11 51

17 59

33

A Bar Piece 2 End Cap φ54 4

Left Connecting Rod Frame 1 Snap Spring 2

Right Connecting Rod Frame 1 Flat Washer φ13×φ24×1.5 2

Pull The Handle 2 Socket Head Cap Screw M12×30 2

Counterweight Bar Frame 2 Flat Head Cap Screw M12×40 2

Bumperφ78×φ47.5×15 4

48

5

33

10

51

41 65

33

17

50

59

11

9



13



14



15


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



